l BODY Gasoline Vehicle

=2 \
AN 7

Page C-1 Service Parts Manual



BODY

Gasoline Vehicle

See

Electrical

LX Model

..I
[se]

Page C-2

Service Parts Manual



l BODY Gasoline Vehicle

Page C-3 Service Parts Manual



l Gasoline Vehicle BODY

Vehicle Rear Bumper

144 - Includes ltems 145 - 149

Vehicle Rear Bumper

151 - Includes ltems 152 - 158

Service Parts Manual

Page C-4



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71510-G01 | UPPER FLOORPAN ...coomoveeeeeeeeeeseeeseseseeseesseeesesseeseessseesssseeesesssesessssesesseneseeees 1
2 14601-G11 | RIVET, 3/16" X 9/16" LG weorveeeeeeeeereeeseeeseeeeeeseseeeseeseeesesseeeseeseeeeeessseesseseesses e 9
3
4 70451-GO1 | LOWER FLOORPAN.......veeeeeeeeseseeeeeseeeeseesseeesessssesesssesssssessesssessssssesessseeseeees 1
5 14601-GT1 | RIVET, 3/16" X 916" LG werrrveeeeeeeeereeeeeeeeseeseesessesssseseesesseseseesssesessssessseseesssss oo 7
6 70452-G01 | ACCESS COVER.....eeoereereeeeeeeeeeeeeeeseeseeseesseeseeeseeseeesseeeseseeseseseeeessseeeeseseeseeees 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) w.oorvvverereeeeneee. 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) ......vveeerveeeeeeeeeeeeeeesseeeesseseesseseeesseeee 1
10 | 71154-GO1 DEFLECTOR (DRIVER SIDE) w...couvveeeeeeeeseeeeereeeseeeeeeseeeeseseessssseeeeseseneseeee 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGierrrvvereeeeeeeeeeeesseseeesesseeesessesesssssseseesssesssesseessssseens 6
12 | 71158-GO1 INSTRUMENT PANEL INSERT (FOUR CUP) ....oveeeeeeeeseeeeesseseesesseeesseeen 1
13
14 | 71177-GOT | LABEL (SAFETY) comeeeeeeeeeoreeseeeseeseeeeeeeeeeseesseeeeseseeseees s eseseeeses s sesseeesees e 1
15
16 : SERIAL NUMBER PLATE «..c.ecoeeveeeeeeeeeeseeeseeeseeeeesseessssseesessessesseseseesseesesssseen 1
17 * CAPACITY PLATE ...oortveeeeeeeeeeeeeeeseeeeesseeeseeseseeeeseeseeseeseeeseesseeesesseesseseesses s 1
18 | 01041-GO1 | RIVET, 5/32" X 7/8" LG vveeeeeeeeeeeeeeseeeeeseeseeeseeseeesseseeesseseesses e ssesesesesseeeseeeees 4
19
20 | 71413-GOT | SPLASH PANEL.....ocooveeeeeeeeeeeeeeseeeeeeosesseeseseseeesesseesessseeseesseeessssseesssssesesseeens 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi.veooevveeeeeeeeeeeeeeeeeeeeeeeeseesecesseseeesesseesneeee 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
23 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG (TO EARLY 2000 PRODUCTION) ......cosvveerreeeneee. 4
24 | 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...corvvveeeereereereeessesenens 4
25
26 | 71115:G0T | VINYL TRIM w.oooooeeeeeeeeeeeseeeeeeeeeeeseeee e seeeeseseeeeseeseeseeseee s eseseeesseseeesees e 2
27 | 71055-GOT | RIVET, B/16" X 1" LG covvveerereeereeseeereeeeeereeeseseeessesesssseessssseessssesesesssseesesssessesseeeen 10
28
29
30

Page C-5 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 T1051-G™ | COWL ovvereeeeeeeeeeeeee e eees e eeeeeeeseseeeeseessseseessseeeesseeseeesseeees s sees s sessssesesseeeeeeees 1
32 | 71037-G02 | NAMEPLATE (E-Z-GO).eooomioeeeeeeeoreeeeeoseeseeeessseeeseeseeesseseeessesseeesesssessesseesess oo 1
33 12064-G3 PUSHNUT, 3/16" ..eveeeeeeeeeeeeeeeseeses e seeseeessseeeseessseseeseeeseeeseeeeeeseeeseessesses oo 2
34
35 | 71055-G0T | RIVET, 316" X 1" LG covvveerereeereereeereeeeeeseeesseseseseesesssseessssseessssesesessssessssssessssseeen 9
36 | 71056-G01 | BOLT, 5/16 - 18 X 5/8" LG .rverereeeeeeeeseeeeeeeeesesesseeeesseeesssseesesseeses s seseeeseseeeeee 4
37 | 00570-G2 WASHER, 5/16" vveoeeeeeeeeeeeeeeeeeseeseesesesseesessssssssseeesssseeesesesssaessseessssesessesenee 4
38 | 14601-G13 | RIVET, 5/32" X 9/16" LG weorrvveeeeeeeoreeeeeeesesseesesseseesessesesessssssesssseesesssessssssesessenens 2
39
40
41 27166-G02 | FRONT SHIELD ...oooveeeeeeeeeseeeeeeeseeeeeseeseseeseesseeessseesssessseseeesessseessssesesesssneseeees 1
42 | 71015-G01 | FRONT SHIELD BRACE. ... cveooeeeereeeeeeeeesseeseseesesssseeeseesseeseessseesssssessssssesessenens 2
43 | 01038-GO1 | SCREW, 1/4 - 20 X 1/2" LG coveoevveereeeeeeeeeeeeesseeeeseeseeeseesseeseesseeesesssessssseessss oo 4
44 | 16469-G7 WASHER, /4" ..o eeeeeeeeeeeeseeeeeseeeeeseeeseeesees s eee e esee s esesesesees s ses s seeseeeeee 2
45 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGirvvvooevveeeeeeeeseeeeeeeeeeesessseseesseseesesssneeneees 2
46
47
48 | 74040-GO1 | FRONT BUMPER ....ooiveeeeeeeeeeeeeereeeeeeseeseeesseeseeseeseeeseeseeeseesseeesesseesssseeesess oo 1
49 | 74037-GOT | SPACER TUBE ..ooovoeooeeeeeeeeeeeeeeeseeseeeeseesessessesesseesessessessssesesssseesessseesssssesess oo 2
50 19859-G1 END CAP, 3/8" ..o eeeeeereeeeseeees e sseseessssesesesssseseessseeeesseeeesssseeessssesses s 2
51 75048-GOT | SPACER, 1/2" ooveoeeeeeeeeeeeeeseeeeeeeseeeeseeseeesees s sees s eseeeeeeeeeseeeseeseeseeseeesesseeeeseeees 2
52 | 00570-G2 WASHER, 5/16" ..o eeeeeeeeeeeeeeeeeeeeeeeseeeseeeseesseeesesseeesseseeeseseseseesseeees s seeseeeene 6
53 | 00905-G8 LOCK WASHER, 5/16"....coeveereeeeeeeeessessesesesssseeesessssesesssseesssseeessessessssssessssenens 4
54 | 01035-G02 | BOLT, 5/16 - 18 X 2 1/2" LGiuvveoroveeeeeeeeesesseessseeseesesseeesesssseseessseessssseesssssesessenens 4
55 | 74306-G0T | BUMPER (LX) coooomrveeeemeeeeseeeeeeseeeeeesssessessssseseessseseesessesssesssessesseeesssseeesseseeesses oo 1
56
57
58
59 | 71219-G0T | COWL, LX ceorreeeeeeeeeseeeeeeseeeeeeeeeeeeeseeee e seeeeesseeeeseeseeseeseeeseesseaeseseeesseseeesees e 1
B0 | 71413-G02 | SPLASH PANEL. .. ..ocoiveeeeeeeeeeeeeseeeeeeseeeeeeeseeeeseeseeeseeseee s s esesseeseeseeesees e 1

Service Parts Manual



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71101-GO1T | COWL SUPPORT BRACKET ....corvveeeeeeeeeseeeeeesseeseeseeesseessseesessseesessseesssseneseeees 1
62 | 71102:G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG .rvveeereeveereeeeeeseeseeeeseeeeeeseeseeessssenens 3
63
64 | 71462-GO1T | COWL SUPPORT BRACE ......ooveeeeeeeeeeseeeseseeeesesseeeseesseessessseesessseesssssessssenens 1
65 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvvorveeeeeeeeeeeseeesesseeeessseseesssessseessseessssseessssseesses e 2
66 | 00559-G5 WASHER, #10....veeooeeeeeeeeeeeseeeeeseeeeeseeesseeseesseseesseeesseseeeeeseseseesseeeesseeseeseeeene 2
67 | 00921-G8 LOCK NUT, #10 = B2 ..o eeeeeeeeeseeseeeeesssseesesesesseseesssessessesessesseessessessss oo 2
68 | 71055-G02 | RIVET, B/16" X 1 1/8" LG werrvveeeeeeeereeeeeeeesseessseeseesessessesssseseessseesssssessesssessssenens 1
69 16705-G9 SCREW, 1/4 = 20 X 1 1/8" LG «evveeeeeeeeeeeeeeeeeseeseeeeeeeseseeesessesseesesesees s eeeseeeen 1
70 14776-G1 RETAINER NUT (0’ TYPE), 1/4 = 20....vveeeeeeeeereeeeeseeeeeeeeeeeeeesseseeesseseeesesseeeeeeeee 1
71
72
73 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) vveomeeeeeereeeeeseeeeeseeseeseeseeeseesseeeseeseesseseeesese oo 1
74
75 | 71214-G01 | FENDER FLARE (DRIVER SIDE).... . ovcooreeeosseeeeoseeseeeseeseeeseesseeesssssessssseesssseeens 1
76 | 71214-G02 | FENDER FLARE (PASSENGER SIDE) ... rvecoooeereeeeereeseeeseesseeesesssesssesseesessenens 1
77 | 71045-GOT | RIVET, 5/32 X 3/4" LGuuvveeroeeeeeeeeeeoeseeeeeeesseeesseeeeeseeseeseesseeseesseaeseeseessesseesese e 6
78 | 00559-G4 WASHER, #8......vveoreveeeeeeeeeeeeeseeeseseeeseeeseseseseseeses s esesseeessseeeeessesesesseeeseeseeeseeees 6
79
80 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES).....cveeieeermeeeermeeeoseseeseseesseesssesseeseseesnee 1
81 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ....veevveeeeeeeeeeeeeeeeeeseeseesecesseseesesseeeseeee 1
82 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........oioeeooeeermeeeesereseeeeeeseseeseseeeneee 1
83
84
85
86 | 71439-G01 | ROCKER PANEL (DRIVER SIDE) ....oeciveeeeeeeeeeseeeeeeseeseeessesseeeseseeesseseeesssseeens 1
87 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) w.ovvceueeeeeeeeeeseeeeeeseesseeeseseseessesseessseenens 1
88 | 71440-GO1 | BRACE (DRIVER SIDE).....iveoooeerieeeeeosesseeessseesssesseeossssseeseessseesssssessssssssessenens 1
89 | 71440-G02 | BRACE (PASSENGER SIDE)...o.ecoieermoeeereeeseoesseeeeessseeesssseeeseeseeessesseesseeseenn 1
90 | 00789-G2 SCREW, #10 - 24 X 1 1/4" LG vveeeeeeeeeeeeeeeeeseeeseeeeesseseeeseesseeeseeseesseseeesses s 4

Page C-7 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 19247-G3 SPACER, 9/32" ... e e e 4
92 00660-G5 WASHER, #10..ceeeee et 4
93 11098-G7 LOCK NUT, #10 - 24 ... e e 4
94
95 16705-G1 SCREW, 1/4 - 20 X 1" LG ceeeeieiee et s 4
96 23726-G2 SPACER, 1/4" .o e e e e e 4
97 00559-G7 WASHER, /4" ..o e e 4
98 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e 4
99 71764-G01 SILL PLATE TREAD.......o i 2
100
101
102 70135-G01 PEDAL PIVOT COVER ... .ot 1
103 70048-G** FLOORMAT ...ttt e s e e ee e sn e n e s e nne e neennis 1
104
105 71844-G** SEAT WRAP PANEL WITH LOUVERS (PRODUCTION SINCE 4-99)............... 1
106 71379-G** SEAT WRAP PANEL (PRODUCTION PRIOR TO 4-99).....ccceciiiiereeneeeeee e, 1
107 10570-G10 RIVET, 5/32" X 9/18" LG ..o e e 8
108 71609-G01 SEAT HINGE PLATE ... .ot s 2
109 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt 4
110 71674-G01 SIDE PANEL (DRIVER SIDE) ...cciiiiiieieeceeee et 1
111 71674-G02 SIDE PANEL (PASSENGER SIDE) .....oooiioiieeeeee e 1
112 10570-G10 RIVET, 5/32" X 9/18" LG ..o e e 4
113 10570-G12 RIVET, 174" X 172" LG oottt 4
114 16469-G7 WASHER, /4" ..o e e 4
115
116 70244-G02 SPLASH PANEL.....coieiiie e 1
117 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi..ce ot 2
118 00438-G8 BOLT, 5/16 - 18 X 1" LG ueiiiiieiteeete ettt e e 2
119 00559-G8 WASHER, 5/18" ... e 2
120 11098-G6 LOCK NUT, 5/168 - 18 ..ot 2

Service Parts Manual Page C-8



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121

122 71586-G01 FENDER (DRIVER SIDE) .....cceeiiieie et 1
123 71586-G02 FENDER (PASSENGER SIDE)......cciiieiiriiieeenee e e 1
124 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....cooiiiieieeeeeceee e 1
125 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......oocoiiiieiie e 1
126 00414-G7 BOLT, 1/4 - 20 X 7/8" LG s s 12
127 00559-G7 WASHER, 174" ..o e e 24
128 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e 12
129 71587-G01 REAR PANEL ... .o e 1
130 71055-G01 RIVET, 3/16" X 1" LG .ot 4
131

132 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .....ooioiiiiieiieee e 1
133 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)......cccceioieirereee e 1
134 10570-G10 RIVET, 5/32" X 9/18" LG ..o e 6
135 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) ....eiiiiieiieciieee e 2
136

137

138 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 159 - 162) .....coiieiieeeeeee e 1
139 27731-G01 ASH TRAY L.t 1
140 27736-G01 GASKET . e e e 1
141 75108-G01 BRACKET ...ttt 1
142 00100-G4 SCREW, #10 - 16 X 1/2" LGi..ceeeei et 4
143

144 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 166 - 170) ..c.ccveeeieeeerieereesree e 1
145 75324-G01 HITCH. .. e e e e 1
146 13437-G5 LOCK SCREW, 3/8-18 X 1 1/2" LGi...eoiiieeeeee et 4
147 00571-G3 WASHER, 3/8"...cc ettt 4
148 00566-G1 LOCK WASHER, 3/8" ...ttt s 4
149 00532-G5 NUT, 3/8-T6 ... e e e 4
150

Page C-9 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151 | 75327-G02 | CLEVIS HITCH KIT (INCLUDES ITEMS 174 = 180) crvvvveoereeeeeeeseeeeeereeserereneee 1
152 | 75325-GO1 HITOH e se e ee e eees e e s see e sees e eee s eeeees 1
153 | 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi.vveerevveeeereeeeeeeeeeseeeeesseseeesseseeesesseeessesen 4
154 | 00571-G3 WASHER, B/8".....coeeveeeeeeeereeeseeseeseeessssseessesessessssesesssseesesssesessssessessessesseens 4
155 | 00566-G1 LOCK WASHER, 3/8" ... vveeoeeeeeeseseeeeseesseeseesssssessseesssseeessessessesssesesssseesesees 4
156 | 00532-G5 NUT, 3/8-16 ovveoeeeeeeeeeeeeeseeeeeeeseeeseeeeeesees e sees s eeeeseeeees e sses e sees e seesseeseeeees 4
157 | 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGivvveorereeeeeeeeeseeseeeseeeseeesessssssesseessesesesessseessesens 1
158 | 19314-G1 COTTER PIN, 2 172" LGurrveeoeeeeeeeeseeeeeeeeeeseeseeseeeessessessesssssseesseseeessssseeeseeees 1
159
160 | 70384-G02 | SEAT FRAME ......coieeeeeeeseeeeeeeeeeeeeeeseeeeeseeseeeseeseseeseseeeeeses e esses e seeseseseeseeeeeeees 1
161 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG wervveeeereeeeereeeseeseeeseeseeesesssssseseesseseessesesesesssseeseees 4
162
163
164 | 70113-GO1 | ADJUSTABLE BUMPER .......ooveeeoeeeeereeeeeeseeseeeseeseeseeseeeesseseesseseeesseseseseeseseeeeeees 2
165 | 11027-G1 LOCK NUT, 5/16 = 18 «.vvveeeeeeeeeeeeeseesseessesesesssessessssseesessessasssessesssesesssesssssenen 2
166
167 | 70245:G01 | BATTERY TRAY ....miooioeeeeeeeeeeeseseeeeseeeeeseeseeeseesesssesesesseseesses e sseseseseesseeeeeeees 1
168 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGiovevrveeeeeereeseeeeeessseeeseeseeeseeseeesseeseeesseseeessessesses e 2
169 | 00438-G8 BOLT, 5/16 = 18 X 1" LGiovvereveereeeeereeesseeseesseessseessesessesesssseessssesessssseesssssessssenens 2
170 | 00571-G2 WASHER, 5/16" vveoeeeeeeeeeeeeeeeeeseeseesesesseesessssssssseeesssseeesesesssaessseessssesessesenee 2
171 | 11098-G6 LOCK NUT, 5/16 = 18 «.cvveeeeeeeeeeeeeeseee s seeeeesseseseesesseeeseeseeseses e eeesseeseesesssseees 2
172
173 | 35062-G01 | DECAL (WORKHORSE®).......ooecioeeeeeeeeeeeseeeeeesesseeeseeseseeseeseeessessessssseesessseeeeees 2
174 | 35430-G02 | DECAL (1200) crevvveomeeeerseeseeeeseeeesssseeesesseesseesesesessessessssssesseseeesses s ssesesesesssseeeeees 2
175 | 35430-G01 | DECAL (T200LX) ..oorveeerereeeeeeeeereeseeeseeeseeseeseeesessseesesesseesseseeessss s essseeesseseeeeeeses 2

Service Parts Manual Page C-10



